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No.SDHL2409017453HI Date: Sep 24, 2024

GUANGZHOU HEDSOM BUILDING MATERIAL CO.,LTD
ROOM 221, NO.10 HUICAI ROAD, TIANHE DISTRICT, GUANGZHOU,510660,CHINA

Sample Description

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,

PVC VINYL FLOORING

reliability or/and integrity accordingly.

Sample Receiving Date

Test Performing Date

Test Performed
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: Sep 10, 2024
. Sep 12, 2024 to Sep 24, 2024

. Selected test(s) as requested by applicant

Test Result Summary

No.

Test item

Test(s) Requested Resulf(s)

1

Flexibility

ISO 24344:2008(E) Method A Refer to next page(s)

For further details, please refer to the following page(s)

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch
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Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.
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or email: CN.Doccheck@sgs.com
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Test Information:
Sample Description: See photo
1. Test item: Flexibility
Test method: ISO 24344:2008(E) Method A
Test condition:
Sample size: 50mm X250mm

Test result(s):

Test results Conclusion

No cracking can be seen on axis of 7mm diameter /

Photo Appendix:

Original sample

***End of Report***
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